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Applicant: EWELINAWALECKA RESTYLE
Address:  GARWOLINSKA 85 08-110 SIEDLCE MAZOWIECKIE POLAND

The following merchandise was (were) submitted and identified by client a

Sample Name: Necklace

Model No.: 15319002

P/O No.: Ewelina20150826
Exported to: Poland

Country of Origin: China

Sample Received Date: Oct. 08, 2015
Completed Date: Oct. 19, 2015

Test Result(s): Please refer to next page(s).

Test Requested and Conclusion(s):

No. Test Sample Standard and Requirement Conclusion(s)
Annex XVII items 63 of the REACH
1 Tested materials of submitted Regulation (EC) No 1907/2006 & amended PASS
samples (EU) No 836/2012

- Lead content
Annex XVII items 23 of the REACH
i . Regulation (EC) No 1907/2006 &
Tested materials of submitted
2 COMMISSION REGULATION (EU) No PASS
samples
494/2011
- Total Cadmium (Cd)
Annex XVII items 27 of the REACH
3 Tested materials of submitted Regulation (EC) No 1907/2006 & amended PASS
samples (EC) No. 552/2009

- Nickel Release

Signed for and on Behalf of CTT

e
Yuhu / Lab supervisor
Consumer Testing Technology Co., Ltd.
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Test Result(s):

REACH - Lead content

Method: With reference to IEC 62321: 2008, analyzed Atomic Absorption Spectroscopy (AAS) or Inductively
Coupled Plasma Atomic Emission Spectroscopy (ICP-AES).

Material No. Limit (mg/kg) Result (mg/kg) Conclusion
1 500 18 PASS

Note: 1. mg/kg = milligram per kilogram (ppm).
2. N.D. = Not Detected (< RL).
3. RL (Reporting Limit) = 10 mg/kg.

Total Cadmium (Cd)
Method: With reference to IEC 62321: 2008, analyzed by Atomic Absorption Spectroscopy (AAS).

Material No. Limit (mg/kg) Result (mg/kg) Conclusion
1 100 90 PASS

Note: 1. mg/kg = milligram per kilogram (ppm).
2. N.D. = Not Detected (<RL).
3.  RL (Reporting Limit) = 2 mg/kg.

Nickel Release
Method: EN1811:2011 & EN12472:2005, analyzed by Inductively Coupled Plasma Atomic Emission
Spectroscopy (ICP-AES).

) . Surface Solution Result
Malsilal alnit Sample Area Volume ( lem? Conclusion
No. | (ng/cm*week) P ) H9
(cm?) (mL) week)
50.10 100 <0.05 PASS
1 0.5 B 50.10 100 <0.05 PASS
50.10 100 0.06 PASS

Note: 1. ug/cm?/week = microgram per square centimeter per week.
2. Products intended to come into direct and prolonged contact with the skin, Articles with a

migration limit of 0.5pg/cm?/week:

® An article will be deemed to be non-compliant when the nickel release value is greater than
or equal to 0.88ug/cm?/week.

® An article will be deemed to be compliant when the nickel release value is less than or equal
to 0.28ug/cm?/week.

® For nickel release values that are greater than O.28pg/cm2/week but less than
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0.88ug/cm2/week no clear decision is possible for compliance of this test article.

Test Material List
The following materials apply only to the samples submitted for testing

Material No.

Description

Location

1

Ancient silvery plating metal Pendant

Photo of Sample:
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**End of Report***
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